
33

 (*) Parts are not stocked since they are seldom required for routine service. Some delays should be anticipated when
ordering these components.

 Picture provided in this section might have slight difference from the actual sets.
 The reference number beside the part indicates the disassembly sequence.
 Remove screws before disassembly. Unplug connectors before disassembly

• Place the TV set facing downwards on a stable, level surface before disassembly and assembly of parts.

• and shaded parts are critical for safety. Replace only with part number specified.

• Parts contain confidential information. Strictly follow the instruction whenever the components are repaired and/or replaced

1-4. EXPLODED VIEW AND PART LIST

TOOLS & EQUIPMENTS FFC PRECAUTIONS SECTION 1 SECTION 2 SECTION 3 SMART CORE APPENDIX

SECTION 1: XR / XRM-65X95L

REF. NO PART NO. DESCRIPTION REMARKS

1 5-046-211-01 COVER TML V (2L PLD) A -

2 5-046-213-01 STAND COVER LR (2L PLD) A
Including stand 
cover R & stand 
cover L

3 5-046-214-01 STAND COVER CL (PLD) A -

4 5-046-215-01 STAND COVER CR (PLD) A -

1.

2.

2.

3.

4.

SYS SET

2023/06/15 16:03:16 (GMT+09:00)

NZNEEDPA - Wed, 16 Oct 2024 21:57:51 GMT



34

 (*) Parts are not stocked since they are seldom required for routine service. Some delays should be anticipated when
ordering these components.

 Picture provided in this section might have slight difference from the actual sets.
 The reference number beside the part indicates the disassembly sequence.
 Remove screws before disassembly. Unplug connectors before disassembly

• Place the TV set facing downwards on a stable, level surface before disassembly and assembly of parts.

• and shaded parts are critical for safety. Replace only with part number specified.

• Parts contain confidential information. Strictly follow the instruction whenever the components are repaired and/or replaced

Stand
27.
28.

1.

25.

26.

13.

6.

10.

11.

12.

4.

14.

18.

20.

22.

23.

1-4. EXPLODED VIEW AND PART LIST

TOOLS & EQUIPMENTS FFC PRECAUTIONS SECTION 1 SECTION 2 SECTION 3 SMART CORE APPENDIX

2.

3.

6.

7.
8.

19.

23.

24.

5. 21.17.

16.
15.

9.

SECTION 1: XR / XRM-65X95L

SYS SET

2023/06/15 16:03:16 (GMT+09:00)

NZNEEDPA - Wed, 16 Oct 2024 21:57:51 GMT



REF. NO PART NO. DESCRIPTION QUANTITY TORQUE (N.m)

4-268-126-02 SCREW, ORNAMENTAL M6X12 4 01.2 ± 0.1 

4-579-926-01 SCREW M3X3.0 STEP 15 0.65 ± 0.1

4-256-393-12 SCREW, +PSW M3X6 W12 2 0.4 ± 0.05

4-159-298-01 SCREW, +PSW M4x10 4 0.65 ± 0.1

4-472-518-11 SCREW, +PSW M3x6 19 0.4 ± 0.05

37

SCREW

TOOLS & EQUIPMENTS FFC PRECAUTIONS SECTION 1 SECTION 2 SECTION 3 SMART CORE APPENDIX

1-4. EXPLODED VIEW AND PART LISTSECTION 1: XR / XRM-65X95L

SYS SET

2023/06/15 16:03:16 (GMT+09:00)

NZNEEDPA - Wed, 16 Oct 2024 21:57:51 GMT



38

1-4. EXPLODED VIEW AND PART LIST

CONNECTOR

SECTION 1: XR / XRM-65X95L

1

5
3

6

4

2

REF. 
NO PART NO. DESCRIPTION REMARKS

1 1-017-922-11 HARNESS ASSY 28P
CN400(B)-CN6401(G)-
CN6601(G)-CN1001(LD)-
CN302(TCON)(1)

-

2 1-017-923-11 HARNESS ASSY 8P (SP) CN6604(B)-CN6600(B)-SP(1)-
CN1201(B)-CN001(SW)(1) -

3
1-017-862-11

FLEXIBLE FLAT CABLE 20P/25P CN302(H)-CN1200(B)-
CN3801(B)-BT(1) Compatible

1-017-849-11

4
1-017-863-11

FLEXIBLE FLAT CABLE 30P CN6200(B)-CN1002(LD)(1) Compatible
1-017-851-11

5
1-017-856-11

FLEXIBLE FLAT CABLE 41P CN4201(B)-CN301(TCON)(1)
A Compatible 

(A or B must

be paired)1-017-852-11 B

6
1-017-857-11

FLEXIBLE FLAT CABLE 51P CN4200(B)-CN300(TCON)(1)
A Compatible 

(A or B must

be paired)1-017-853-11 B

TOOLS & EQUIPMENTS FFC PRECAUTIONS SECTION 1 SECTION 2 SECTION 3 SMART CORE APPENDIX
SYS SET

2023/06/15 16:03:16 (GMT+09:00)

NZNEEDPA - Wed, 16 Oct 2024 21:57:51 GMT



104

EXPLODED VIEW AND PART LISTSMART CORE

REF.
NO PART NO. DESCRIPTION REMARKS

1 5-044-979-01
COVER, TOP (PLD) Compatible

1 5-047-937-01

2 5-032-677-21
SILICON,MIC(MKY) Compatible

2 5-032-677-01

3 5-044-981-01
GUIDE LIGHT, ILM(PLD) Compatible

3 5-047-939-01

4 5-032-676-01 GUIDE,LIGHT RGB(MKY) -

5 5-044-985-01
GUIDE LIGHT, OPT (MLB) Compatible

5 5-044-985-21

6 5-032-675-01 GUIDE,LIGHT LED(MKY) -

7 A-5057-492-A SVC HR4_WW_M5SI_RA_NI_CI Except TW6 / IN5

7 A-5057-493-A SVC HR4_WW_M5SI_RA_NI_CI_INZ TW6

7 A-5057-486-A HR4_WW_M5SI_RA_NI_CI_CTTI MT IN5

8 5-044-977-01
OP (PLD) Compatible

8 5-044-977-21

9 5-047-934-01
COVER, BTM(PLD) Compatible

9 5-044-978-01

1.

2.

9.

8.

7. 6.

5.
4.

3.

2.

TOOLS & EQUIPMENTS FFC PRECAUTIONS SECTION 1 SECTION 2 SECTION 3 SMART CORE APPENDIX
SYS SET

2023/06/15 16:03:16 (GMT+09:00)

NZNEEDPA - Wed, 16 Oct 2024 21:57:51 GMT


	50f171e771a88b91f0bac796d5ab731629297d7eeb222a47b76d5c9e025746e0.pdf
	SERVICE MANUAL
	Slide Number 37
	Slide Number 38


	50f171e771a88b91f0bac796d5ab731629297d7eeb222a47b76d5c9e025746e0.pdf

